FCC/IC TEST REPORT Report No. : FR6D2906-D

> Test Mode : Mode 7

Temperature : 27
* Relative Humidity :58

* Test Engineer : Anderson
Polarization : Horizontal

m The test that passed at minimum margin was marked by the boldface in the following table.

i Level (dBuVim) Date: 2007-05-23 Time: 00:17:40
FCC CLASS-B
-hdB
l—l o
2 il
0 1 TR it
l]3l] 224, 8. 612, 806. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCOC CLASZS-B 3m ANTZ724 HORIZONTAL
EUT Notebook
POWER :120vVac/ 60Hz=
MODEL :FR BD2S06
MOME :1la TH CHS5Z S5Z260MHz (20MHz Turbo mode)
Owver Limitc RBeadintenna Cable Preamp Ant Table
Fregq Lewel Limit Line Lewvel Factor Loss Factor Paos Pos Bemark
MH=z dBu¥V/m dE dBulV/m dBulf dE/m dE dB cIm deqg
1! 1z4_.770 38.51 -4.%% 43_EB0 E3.18 11.30 1.8 3z2_8E5 s --- Peak
Z ZZ4.240 33%.%6 -6.04 46.00 6£0.38 10.65 1.7&8 3Z_8E 100 106 QP
ic] Z8l.100 37.3%2 -2.61 4&5.00 EL5. 234 17 .41 l.98 3z.84 St —--— Peak
4 FFE.700 3.0 -7.80 46,00 EL.32 13.EE z.1l0  3z_BE —m —--— Peak
5@ 351000 4Z.47 -3.E53 46.00 E57.58 15.4% ZLES 3ZiEE Trer o --- Peak
& 430,900 37,20 0 -8.80 44.00 E5l1.45 16.11 z.43 3Iz.7TE Riees —--— Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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FCC/IC TEST REPORT

Report No. : FR6D2906-D

1 Level (dBuVim)

Date: 2007-05-30 Time: 03:28:55

9
1p FCC CLASS-B
-5dB
13
59| 1 —t= o FCC CLASS-B-AV
elrlz HE -6dB
! 1B 1B
’ 1000 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Site t02CHO4-HYT
Condition: FCCO CLASE-E 3m HF-ANT HORIZONTAL
ETUT :Notehook
POWEER tlz0Vac/S0H=
MODEL :FR SDz206
MOME :lla Tx_CHSZ SZ60MHz (20MH= Turbo mode)
Over Limit Readintenna Cable Preamp int Table
Fregq Lewel Limit Line  Lewel Factor Loss Factor Po=s Pos Bemark
MH= dBuV/m dBE dBEul m dBul’ dE fm de dB =1} deg
1 lgs0_ Qo0 L5510 -17.%0 74,00 58.2Z6 EB.L57 Z.97 33,70 100 0 Peak
z les0_ 000 32.08 -E1.%2 &54.00 34.24 Z8.57 Z.97 33.70 100 27 Awverage
3 1380000 51.45 -2z.55 74.00 5S0.67 3l.18 3.31 33.70 o0 0 Peak
4 1330_000 33.65 -E0.35 E54.00 3E.87 31.16 3.31 33.70 loo 175 Awerage
5 Z3EZ4_000 4361 -F4.3% 74.00 453.00 30.71 3.66 3377 100 0 Peak
] Z3E4.000 Z5.48 -E4_52 E4.00 Z8.87 30.71 .66 32377 100 Z4l Awerage
7 ElEo_Qoo  E7.33 -le &7 74.00 El.&6l 332.96 &.00 32424 oo 0 Peak
g ElE0_ Qo0 44 66 -9_.34 54,00 328.54 33296 .00 32424 100 EQ Awerage
5@ S5Ze0. 000 93.53 93.7Z 34.00 6.00 34.19 o0 0 Peak
10 @ SZe0. 000 7340 67.59 34.01 6.00 '34.19 100 23 Awverage
L S3E0_000 S5&.8E& -17.18 74.00 50.33  34.04 &.00 34.15 o0 0 Peak
1 E3E0_000 44.60 -5.40 54.00 38.71 34.04 .00 3418 loo E3 Awverage
13 E335_000 &Z.00 -1z.00 74.00 50.44 3770 6.36 3E_E0 100 0 Peak
14 ! 6936 000 EO.E7 -3.72 E4.00 22.71 37.70 &.36 ZE_ED 100 Z74 Awerage
15 7Ugz.000  EE_E7 -El. 12 74,00 40,58 3333 E.E67 3369 oo 0 Peak
16 ?78z.000 36.54 -17.45 E54.00 Z4.23 32.33 E.E7 3365 100 102 Awerage
17 l051g. 000 5z2.57 -2l.43 74.00 87.76 -8.49 7.80 34.50 100 0 Peak
13 10518 000 35.07 -18.93 G54.00 70.E6 -8.49 7.80 34.50 100 3ES Awerage

Remark: #9 and #10 Fundamental Signal

Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC/IC TEST REPORT Report No. : FR6D2906-D

* Polarization : Vertical
m The test that passed at minimum margin was marked by the boldface in the following table.
g ! (dBuYim) Date: 2007-05-23 Time: 00:2:4:53

FCC CLASS-B
-fidB

u3ﬂ 224, 418, 612, B06. 1000
Frequency (MHz)
Bite t02CHO4-HYT
Condition: FCC CLASS-B 3m ANTE?Z4 VERTICAL
ETT :Hotebook
POWEER t120Vac /60Hz
MODEL :FR EDz306
MOME :1lla TX_CHSZ_EZSEIHHZ(ZDHHZ Turbo mode)
Over Limit RBeadintentna Cable Preamp int Table
Freg Lewel Limit Line Lewvel Factor Loss Factor Pos Pos Bemark
MH=z dBuVW/m dBE dBEul/m dBul dE fm de dB CI deg
1 14770 324.€1 -8.8% 43,50 &t4.28 11.30 l.z22 3E.8%5 =R —--— Peak
z Z2E4.130 3&6.5%1 -9.0% 45.00 57.40 10.57 1.7&8 3z.81 100 Z0s QF
3 28l.100 39.z2 -6.78 46.00 57.87 12.41 l.98 3Z.84 S —-— Peak
4 1 S05.800 40.76 -5.24 46.00. 53.65 17.08 Z2.62 3E.60 SE= === Peak
|5 iC] 559.700 4E.53 -3.41 446.00 53.46 15.68 Z.78 B3E.33 i bl 1 ]
& 6E3_300 38.56 -7.44 d45.00 47.43 Z0.08 3.1z 3E._04 =e= --— Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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FCC/IC TEST REPORT Report No. : FR6D2906-D

?Leuel {dBuv./m}) Date: 2007-05-30 Time: 03:33:42
9
1P
FCC CLASS-B
-bdB
[® 13
Rl 17
59 5 FCC CLASS B-AV
1l 15
Em: i -6dB
14
34 105 18
=
u 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Site t0ZCHO4-HY
Condition: FCC CLASE-E 2Zm HF-ANT WERTICAL
EUT :HNotebook
POWEER t1Z0Vac /60HS
HMODEL :FR cDE206
MOME :lla TH_CHEZ SZ60MHz (20MHz Turbo mode)
Over Limit RBeadintenna Cable Preanp nt Table
Freg Lewel Limit Line Lewel Factor Loss Factor Po=s Pos Bemark
MH=z dBu¥W/m dE dBul/m dBul’ dE /m dE dE =1} deg
1 legZ. 000 g3.57 -10.42 774.00 eg&.72 2857 Z2.87 33.70 100 0 Peak
z lggz_ 000 35.03 -18.%7 E54.00 237.1% EZ8.E7 z.97 323.70 a0 117 Awerage
3 1398._000 E53.81 -14.1% 74.00 E58.87 31.30 3.34 33.70 a0 0 Peak
4 1335._000 36.Z1 -17.7% EB4.00 3E.27 31.30 .34 3370 laa 3E0 Awverage
5. £324_000 54 60 -12_40 774_00 E53.595% 32071 3_66 3IF_TY 100 0 Peak
B Z3Z4_000 3048 -F3_L5Z E4_.00 E95.87 320.71 3.66  3I3_TT 100 117 Awerage
7 ElEQ.0Q00 E7.88 -le. 22 774.00 El1.%6 323396 &.00 324. 24 100 0 Peak
2 ElE0.000 44 52 -9_.32Z2 L4.00 322.9c 323596 600 24_Z4 lo0 280 Awverage
2./ SZel. 000 1lo0s. 15 loo.35  24.00 6.00 24.19 100 0 Peak
10 @ EZed._o0o0 7&8.44 TE.e3 34.01 .00 Z24.1%9 oo 260 Awerage
11 E3gE0_oQoo  E5E7.31 -l6.69% 74.00 E1.42 34.04 G.00 32415 oo 0 Peak
12 £3gf0_oQo0 45,23 -8.77 E54.00 329.34 34.04 .00 324158 loa 360 Awerage
13 5364 _000 &EZ.00 -1lz.00 74.00 E0.&3 37.E50 &.34 3ZE.EE s --— Peak
14 ! £3g4 000 E50.14 -3_8& E4.00 3285 37_50 &34 3E_LE 10a 102 Awerage
1t S0Z0_000 Ez_ B0 -Z1.40 74_.00 39.595 35949 E_76 33_60 100 0 Peak
le 200,000 Z5.45% -17_E1 E4_00 E3Z.24 325_43 E.78 33.e60 lo0 214 Awverage
17 l0821l.000 L5747 -le. 52 74.00 B2EZ.66 -2_49 F.80 24 L0 100 0 Peak
18 loEzl.o00 37.63 -1&6.37 E4.00 T2.88 -8.49 7.80 Z24.F0 1aa 142 Awerage
13 1E8774.000 4z.87 -31.33 74.00 74.15 -5.E1 2.74 324.71 il —--— Peak

Remark: #9 and #10 Fundamental Signal

Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC/IC TEST REPORT Report No. : FR6D2906-D

> Test Mode : Mode 8

Temperature : 27
* Relative Humidity :58

* Test Engineer : Anderson
Polarization : Horizontal

m The test that passed at minimum margin was marked by the boldface in the following table.

i Level (dBuVim) Date: 2007-05-23 Time: 00:33:49
FCC CLASS-B
-bdB
| G F ¥ S
1 2
41]—|_ E
n3l] 224, 4186, 612, B06. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCOC CLASS-B 3m ANTZ2724 HORIZONTAL
EUT Notebook
POWER :120vac/ 60Hz
MODEL :FR 6D2906
MOME :1ln T¥ CH&4 S53Z0MHz (20MHz Turbo mode)
Owver Limit RBeadintenna Cable Preanp int Table
Fregq Level Limit Line Lewvel Factor Loss Factor Pos Pos Bemark
MH= dBu¥W/m dE dBul/m dBul dE /m dE dB =1} deg
1! 124 770 28.43 -5.0%7 42,80 E2.10 11.%0 l.28 32E.8E et --— Peak
z ZE3.860 3%.4Z -6.58 45.00 E52.51 10.E87 1.75 32E.81 100 101 QF
i Z80_Z59%0 40.87 -5.13 45.00 E53.3EF 1E2.41 l.98 3E.84 s —--— Peak
4 |1 335700 41.72 -4 F8 4&6.00 E2.590 13_E55 z.10 3E_8: == —--— Peak
-4 391 000 4175 -4.FE 4500 E&.86 15 45 229 S3EiEh ] —--— Peak
=3 430_ 9200 27,10 -2.5%0 45.00 E£1.32E5 1le.11 Z.43 ZFE_TE e —--— Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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FCC/IC TEST REPORT

Report No. : FR6D2906-D

g Level (dBuV/m)

Date: 2007-05-30 Time: 03:19:26

10
FCC CLASS-B
-6dB
13
59| 1 = A is 7 FCC CLASS.B-AV
55 B -6dB
14 16 1k
4 [
n1ﬂﬂﬂ 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Site 03CHO4-HY
Condition: FCCO CLASE-B 3m HF-ANT HORIZONTAL
ETIT :Notehook
FOWER t1Z0Vac /60HE
MODEL :FR EDZ20E
HOME tlln Tx CHed4 53Z0MHz (Z20MHz Turbo mode)
Over Limit Readintenna Cable Preanp Ant.  Table
Fregq Lewel Limit Line Lewvel Factor Loss Factor Pos Pos Pemark
MH=z dBu¥W/m dBE dBul/m dBul dE/m dE dEB cm deg
1 les0._ 000 55.97 -17.03 774.00° 53.13 Z8.57 Z.97 33.70 100 0 Peak
Z lés0_ 000 30.3% -E23.61 54.00 3E.55 EB.E7 Z.97 33.70 100 23 Awverage
3 1335._000 EO.7&8 -E3_.E5 74.00 45.81 31.30 3.34 33.70 a0 0 Peak
4 1335._000 33.01 -Z0.%% &54.00 3E.07 31.30 3.34 33.70 1lao 170 Awerage
5 Z3EZ4_000 48.64 -E5.35 74.00 48.03 30.71 F.66 3377 a0 0 Peak
& Z3E4.000 EB.7E -EE_EE E4.00 Z8.14 30.71 .66 3377 100 Zd4d Awerage
7 ElE0.0QoO0 L& EE -17.4%2 74.00 E0.20 33.96 &.00 324_Z4 oo 0 Peak
g ElEo_Qo0 44 65 -9.35 E4.00 322.93 332,96 &.00 324_F4 100 3LEE Awerage
2 X E3Z0.000 74 3Z E2.96  34.03 &.00 34.17 oo 3LE Awverage
107X E3E0.000 101.EE 95.32% 34.03 6.00 34,17 oo 0 Peak
11 S350.000 S55.74 -17.EZ6 4,00 50.85  34.04 .00 3415 o0 0 Peak
i 5350000 45.57 -8.43 54,00 395.68 34.04 .00 3415 100 356 Awerage
13 5995._000 &l.45 -1z2.55 74.00 45.8% 37.70 6.36  3E_L0 o0 0 Peak
14 | 5396000 49.78 -4_.22 54,00 38.2Z 37.70 6.36 3Z.50 oo 296 Average
18 8364 _000 E3I_EE -E0.75 74.00 41.14 35_36 6.95 34_13 a0 0 Peak
18 8364 _000 37.EZ1 -16.7% E4.00 ZE.10 35._38 6.95 3413 1oo 308 Awerage
17 logE0_000 EB5.76 -18.24 74.00 20_8F -5.44 7.80 34_4F a0 0 Peak
12 l0gE0.000 34,15 -1%.85 E4.00 69.EFE1 -8.44 7.80 Z24.4E 100 330 Awerage

Remark: #9 and #10 Fundamental Signal

Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC/IC TEST REPORT

Report No. : FR6D2906-D

* Polarization : Vertical

m The test that passed at minimum margin was marked by the boldface in the following table.

Level (dBuVim)
80

Date: 2007-05-23 Time: 00:41:02

FCC-CLASS-B
-pdB
b=
4
40 —3 i
|
l]:il] 224, 418, 612, B06. 1000
Frequency (MHz)
Bite t02CHO4-HY
Condition: FCCO CLASE-B 3m ANTE?Z4 WERTICAL
ETUT :Notebook
POWEER tlz0Vac/c0Hz
MODEL :FR €D2206
MOME tlln TH_CHE4 S320MHz (Z20MHz Turbo mode)
Over Limit Readintenna Cable Preanp nt Table
Freg Lewel Limit Line Lewel Factor Loss Factor Po=s Po=s Bemark
MH= dBu¥W/m dE dBul/m dBul dE /m dE dB [nii1} deeg
1 124 770 324.z4 -3_F6 43.50 E53.51 11.%30 l.Z8 32E.8E -—- --— Peak
Z ZE4.940 326,79 -9 F1 4&6.00 E7.Z1 10.65 1.75 ZE.BE oo Z0g QF
3 Z21.l00 2.zl -7.79 46.00 E&.66 1E.41 l.982 Z2E._24 i --— Peak
4 1 sk03.700 40.03 -5.97 4&6.00 53.04 17.00 2.8l 3EZ.BE - orid —-= Peak
5.1 Egl.g200 4Z.09 -3.91 46.00 EZ.91 18.74 Z.78 3E.324 - —--— Peak
& gl7._200 25,17 -6.83 46.00 48.61 1554 Z.92 3E.z21 Ze —-— Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
FCC ID : EJE-WB0050

Page No. : 69 of 102
Report Issued Date : Jun. 28, 2007
Report Version 1 07



FCC/IC TEST REPORT

Report No. : FR6D2906-D

4 Level (dBuVim)

Date: 2007-05-30 Time: 03:10:49

9
10
FCC CLASS-B
-6dB
1 1 13
3 7 17
59 15 FCC CLASS B-AV
b L -6dB
24 15 18
’ 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Bice 03CHO4-HY
Condition: FCC CLASS-B 3m HF-ANT WERTICAL
EUT :Motebook
FOWEER t1Z0Vac fe0H=
MODEL :FR gDE206
MOME tlln Tx_CHed E220MHz (20MHz Turbo mode)
Over Limit RBeadintenna Cable Preanp Ant  Table
Freq Lewsl Limit Line Lewel Factor Los=s Factor Pos= Po=s Bemark
MH= dBuW/m dE dBul/m dBul dE /m dE dB O deeg
1 legZ.000 g3.14 -10.8¢ 774.00 e&5.20 28 57 Z.897 23.T0 100 0 Peak
2 legZ.000 25.84 -12_1e L4400 322.00 28 57 2.897 33.70 100 lZe Awverage
3 199&._000 E9_4F -14_58 74.00 Eg.48 31.30 2.34 Z23.70 oo 0 Peak
4 1395._000 36.71 -17.8% E54.00 23E5.77 31.30 3.34 33.70 laa 330 Awerage
£ Z3E26.000 L54.30 -19.70 74.00 E53.g3 30.71 3.66 3377 oo 0 Peak
=1 £3Ze_000 30.88 -E3_1Z E4_.00 3I0.E7 320.71 3.66  3IZ_TY 100 120 Awerage
7 ElE0_o000 E57.08 -1le.%2 7400 E1.36 3396 &.00 34_Z4 100 0 Peak
2 ElEQ.000 44 70 -53_20 L5400 32.598 323 96 600 324,24 BRui] 2 Awerage
=R b EZZ0.000 10787 lo0z.00 24.032 .00 2416 100 0 Peak
10 X 53Z0.000 7923 2,37 34.03 6.00 24.17 100 2 Awerage
11 E3E0_0Q0O0 gE2.08 -11.%92 74.00 E&.1% 34.04 .00 324_1F8 oo 0 Peak
12 S53E0_0o0 47.31 -6.69 E54.00 41.4F 34.04 .00 32415 laa 3 Average
13 5385000 &l.46 -1l2_54 74.00 E0.00 37.60 G.36  3ZE_EOD a0 0 Peak
14 ! £288_ 000 E50.14 -3_ 86 E4.00 3IB.&68 327_80 6_3&6 3E_LO a0 33E Awerage
1k 83E0_000 E53.0% -Z0.%91 74_.00 40.5%4 39 36 .93 34_15 100 0 Peak
le 2350.000 325.53 -17.47 E4_00 E4.38 325 326 E.93 324.1F5 100 79 Awerage
17 loet0. 000 Ee_g7 -17.323 774.00 21.72 -82_44 .80 2442 100 0 Peak
12 logE0. 000 2530 -12.70 L4.00 70.32e -8_44 .80 34,42 100 220 Average

Remark: #9 and #10 Fundamental Signal

Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC/IC TEST REPORT

Report No. : FR6D2906-D

> Test Mode : Mode 9

Temperature : 27

Relative Humidity :58

Test Engineer : Anderson
Polarization : Horizontal

m The test that passed at minimum margin was marked by the boldface in the following table.

Site
Condi tion
EUT

Power
Hoge |

Hemn
Data Rate

TR P ) D —
L=

Data: 19 ~ File: D:\Project\200702\3 531602906 965AGNPart 15EV1 n{a)TX-40M\11a Tx_CH38.El
80 Level (dBulin) Date: 2007-05-13
FCC CLASS-B
biB |
|
_l—|1 4
10 T s & B
0 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency {MHz)
1 DICHDE-RY
i LF-ANT(H51121% HARTRONTAL
1 Motehook
v 120¥ac/BiHz
1 FR OBDEQDE
één(a] Ta_CHIE; &l S0MHz
ver Limit FEeadintenna €able Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m  dBu¥ dB/m dB dB CI deg
224,13 38.85 -T.1b 46,00 56.85 10,73 2. 16 30.89 T -—- Peak
233.04 3521 -10.79 4B6.00 BE2.66 1l.24 Z.24 30.83 Sas -—- Peak
Zo7. 88 36.8l -9.19 46,00 5E.8T7 12.42 .47 30.84 Seo --- Peak
393,80 39.15 -6.80 46,00 b51.33 1561 3.07 30,87 130 208 Peak
432,30 38.09 -T7.901 46,00 48.35 16,31 3.26 30 83 SaE -—- Peak
q95, 80 37.60 -16.40 H4.00 41.53 Z1.21 5. 13 3027 e -—- Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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FCC/IC TEST REPORT Report No. : FR6D2906-D

Data: 20 ~_ File: D:\Project\2007 Q23 £ 5602906 965AGNPart 15EV1 n{a)TX-40M\11a Tx_CH38.El
117 Level {dBuV//m}) Date: 2007-05-13
"
i FCC CLASS-B
g
14
50 24 3 L - FCC CLASS-B {AVG)
i 7 , 1B L
1
g 1000 4400. 7800. 11200, 14600. 18000

Trace: (Discrete) Frequency (MHz)

G1te D3CHDG-HY

Condi tion i HF-ANT(B-181-050816 HORTZONTAL
ENT 1 MNotehoo
Power ;o 1 20Vac/B0Hz
ods | : FR GDZO0E
Hemo : lnfa) Ta_CHEE; 51 80&Hz
Data Rate 4N
Over Limit Readinterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m  dBu¥ dE/m dE dE ol deg
l 1664, 00 35,50 -18.48 54.00 40.58 27.43 3.03 35.53 130 4 Average
2 1664, 00 54,48 -19.52 74.00 58.56 Z27.43 3.03 35.53 130 3 Peak
3 1984, 00 36,71 -17.29 54.00 38.46 3010 3.32 35.L7 130 180 Average
4 1994, 00 53,39 -20.61 74.00 55.29 29.97 3.30 35 L7 130 3 Peak
] 2324.00 48,18 -25.82 7T4.00 49.8T7 30.23  3.89 35.40 130 3 Peak
6 2324, 00 33.29 -20.7L 54.00 34,78 30,23  3.68 35,40 130 323 Average
7 4934, 00 48.48 -2b6.b2 T4.00 45,24 33,53 5. 86 36.ZD o -—- Peak
3@ olb0. 00 49.31 -4.68 54.00 45,89 33.60 6.2l 36.19 130 318 Average
9@ blb0. 00 BT.96 -6.04 T4.00 B4.34 33.680 6.2l 36.19 130 3 Peak
0@ 5190, 00 TL.85 B8. L1 33.60 6.32 36.l8 130 318 Average
Ll @ 0190, 00 [00. 69 86.96 33.60 6.32 36.[8 130 3 Peak
L2 030000 42 .84 -[[.16 B4.00 3R 73 33.60 6.59 36,08 130 318 Average
13 0360, 00 b2, b5z -2[.48 T4.00 48,41 33.60 6.58 36,08 130 3 Peak
14 @ B9I8. 00 H1.09 -2.91 54.00 4.7l 37.33 7.79 35.T74 164 37 Average
15 6918, 00 61.68Z -12.38 74.00 B5Z. 24 37.33 T.79 35 T4 130 0 Peak
16 8234. 00 46,501 -T7.49 54.00 35,03 38.41 #.06 3b. 98 130 200 Average
L7 8234.00 b6.8b> -IT.16 T4.00 45,36 38,41 8.06 35,98 130 3 Peak
18 Q377,00 32.49 -Z[.501 H4.00 B8. 30 -8.69 8.43 36.80 145 79 Average
19 1Q377.00 50.14 -23.86 T4.00 B6.00 -8.89 §.43 36.80 130 3 Peak
20 14112, 00 38.88 -3b. 14 74.00 B8, 16 -6.21 [L.66 34.73 sas --- Peak
zl 16002, 00 40,86 -33.14 T4.00 68.41 -3.80 [L.T7T 36.42 S5E --- Peak

Remark: #10 and #11 Fundamental Signal

Remark: Frequency from 18GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC/IC TEST REPORT

Report No. : FR6D2906-D

Polarization : Vertical
m The test that passed at minimum margin was marked by the boldface in the following table.

Site
Condi tiom
ENT

Power
Hodel
Yemo

Data Rate

O O s D [N —
=1

Data: 21
Lewvel (dBuVim)
80

File: D:Projecth\?00 70223 #E60 29064 965AGN Part 15EV1 Tni{a)TX-40M\11a Tx_CH38.El

Date: 2007-05-13

FCCICLASS-B
=

-Il:l—I =3

0

30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency {MHz)
1 DACHDE-RY
¢ LFSANT(ORI121% YRRTTOAL
1 MNotehook
B DL E T
i FR GDZG0E
“Iﬂ(a) Tu_CHIE; 51 G0MHz
' ver Limit  Readintenna €Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dbu¥/m dBu¥ dB/m db dB cm deg
223.69 37.51 -8.49 46,00 5561 10.73 2. 16 30.89 - -—- Peak
233.04 34.85 -11.05 4B8.00 52.39 1l.284 2.24 30.83 - -—- Peak
206,03 37.77 -8.23 46,00 53.84 1240 .46 3084 = --- Peak
393,80 42.03 -3.97 46.00 bB4.21 16.61 307 3087 130 341 Peak
430,90 38.09 -T7.91 46.00 49.39 16,27 3.26 3083 - -—- Peak
497,40 36,87 -9.13 46,00 48,78 1T7.38 3,50 30.7% — --- Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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FCC/IC TEST REPORT Report No. : FR6D2906-D

Data: 22 ~_ File: D:\Projecti2007 02\ 2 ¥E602906W 965AGN Part 15EV1 n{a) TX-40M\11a Tx_CH38.El
117 Level {(dBu\//m} Date: 2007-05-13
1
1l FCC CLASS-B
2y 15" Lo
2 5 3 e 19 FCC CLASS-B (AVG)
7 15
ap 2]
18
4 1000 4400. T7800. 11200, 14600. 18000

Trace: {Discrete)} HEuEnCY b

Site MECHDE-HY

Comd i tion i HF-ANTCB-187-060%16 VERTTCAL
EUT 1 Motehook
Power v 120Vac/sB0Hz
Hode| : FR OBDZODG
Hemo : linGa) Ta_CHEE; 51 00&Hz
Data Rate 4n
Over Limit Beadintenna €Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dE dBu¥/m dBu¥ dE/m dE dE ol deg
l 1658. 00 35.3] -18.63 54.00 40.38 27.43 3.03 35.53 130 249 Average
2 1658, 00 6l.89 -1Z. 11 74.00 66.96 27.43 3.03 35.53 130 360 Peak
3 1994, 00 39.45 -14.556 bB4.00 4[.36 28.87 3.30 357 LG0 83 Average
4 1994, 00 59,83 -4, 17 74.00 BL.T3 29.97 3.30 35 L7 130 360 Peak
] 2328.00 bBL.T8 -22.22 7T4.00 B3.2T 30.23  3.89 35.40 130 360 Peak
) 2328.00 33,74 -20.26 54.00 35,23 30.23  3.68 35,40 130 260 Average
7 4978, 00 47.96 -26.04 T4.00 44,73 33.53 5,84 36.Zb S -—- Peak
8@ olb0. 00 48.74 -H.26 54.00 45,12 33.680 6.2l 36.19 LLZ 284 Average
9@ ole0. 00 T0.03 -3.97 T4.00 66.41 33.680 6.2l 36.19 130 3 Peak
0@ 0l90, 00 TZ. 64 63.80 33.60 6.32 36,18 LLZ 284 Average
Ll @ 2190, 00 [0, 83 87.07 33.60 6.32 36.16 130 3 Peak
12 0360, 00 42,78 -1[.22 54.00 38,87 33.60 6.58 36,08 LLZ 284 Average
13 5350, 00 b2 42 -2].58 T4.00 48 3] 33.60 B£.59 36,08 130 3 Peak
[L4 @ G918. 00 B 14 -[.86 54.00 42,76 37.33 T.79 35 T4 187 § Average
l5 A, 00 60,64 -13.36 74.00 LI ZT 3733 T.79 3b.T7d 130 0 Peak
L6 8014, 00 46,58 -T.42 54.00 35,04 38,58 7.8l 35,86 130 48 Average
L7 8014.00 56.74 -17.26 74.00 45 20 39.58 7.8l 35.86 130 360 Peak
18 10386, 00 32,75 -Z[.26 54.00 B8.60 -8 868 8.43 3660 138 L77 Average
19 10386, 00 54.08 -19.91 T4.00 B89.83 -8.68 8.43 36.60 130 360 Peak
20 (4901, 00 38.61 -35.39 T4.00 69.47 -6.28 [l.34 35 83 SaE -—- Peak
2l 16032.00 41.81 -32.19 7T4.00 70.43 -4.27 LL.T8 3B.13 e -—- Peak

Remark: #10 and #11 Fundamental Signal

Remark: Frequency from 18GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC/IC TEST REPORT Report No. : FR6D2906-D

> Test Mode : Mode 10

Temperature : 27
* Relative Humidity :58

* Test Engineer : Anderson
Polarization : Horizontal

m The test that passed at minimum margin was marked by the boldface in the following table.

i Level (dBuvim}) Date: 2007-05-22 Time: 22:57:53
FCC CLASS-B
-fdB
g 4
40 i 2 = B
l]3l] 224, 418. 612, B06. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCOC CLASS-BE 3m ANTZ724 HORIZONTAL
EUT Notebook
POWER :120vac/ 60Hz
MODEL :FR BD2506
MOME :1la T¥ CHS54 S5Z270MHz (40MHz Turbo mode)
Owver Limit Readintenna Cable Preamp int Table
Fregq Lewel Limit Line Lewvel Factor Loss Factor Pos Pos Bemark
MH= dBuW/m dE dBEul/m dBul’ dE fm dE dE [= 1} deg
Ll 124770 38.43 -5.07 43.50° 58.10 11.30 l.28 3Z.8%5 S —-— Peak
i ZE4.940 39.86 -3.64 43.50 53.53 11.30 l.28 3Z.8% 100 101 QF
Fid Z80_E9%0 40.0FZ -5.%8 46.00 E58.47 1EF_41 1.98 3E_84 el --= Peak
4 1 F31.000 4F. 76 -3.E4 d46.00 E7.87 1E5.45 E.Z3 3E.BE =F= --— Peak
E 430900 32&.591 -9.09 45.00 El1.16 1&5.11 E.43 3E.TB e --— Peak
& 9958200 328.9F -15.08 E54.00 40.ZEF EE.9E .74 2l.00 Famie. --— Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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FCC/IC TEST REPORT

Report No. : FR6D2906-D

g Level (dBuVim)

Date: 2007-05-31 Time: 05:30:4%

9
FCC CLASS-B
1h -6dB
i 13
591 i 15 " FCC CLASS-B-AV
elrlz L 0 -6dB
14 16
F 1B
n1ﬂﬂﬂ 5500. 10600, 15400, 20200, 25000
Frequency (MHz)
Site t03CHO4-HYT
Condition: FCC CLASE-E 3m HF-ANT HORIZONTAL
ETT :Notebook
FOWER t120Vac /60HE
MODEL :FR EDZ306
MOME t1lla Tx_CHE54 5Z70MHz (40MH=z Turbo mode)
Owver Limitc RBeadintenna Cable Preamp Ant Table
Fregq Lewel Limit Line Lewvel Factor Loss Factor Pos Pos Bemark
MH= dBuV/m dBE dBEul/m dBul dE /m de dEB oI deg
1 lgs0 Qo0 58_ 20 -15.80 74,00 60.36 E8.57 Z.97 33.70 100 0 Peak
z lgs0_ 000 31.84 -22.16 54,00 34.00 E8.E57 2.97 33.70 100 43 Awerage
3 1290.000 LZ2.00 -E2.00 74.00 5l1.22 3l.le 3.31 33.70 o0 0 Peak
4 1390000 33.05 -20.35 54.00° 32.27 3l.1leé 3.31 33.70 100 183 Awverage
5 Z33z._000 45.8F -E4.18 74.00 45.1% 30.71 3.69 3377 a0 0 Peak
& Z33z.000 E8.93 -E5.07 EB4.00 Z8.30 30.71 3.69 33.77 100 ZE7T Awerage
7 ElE0.0o0 E7.Z8 -16.7Z 74.00 El1.56 33.96 6.00 34_74 oo 0 Peak
g ElE0.000 d44.66 -9.34 E4.00 38.54 332.96 .00 34.Z4 100 E7 Awerage
9 X LEE70.000 35791 SE.10  Z4.00 .00 32419 oo 0 Peak
10 X EE70.000 &&.1E e0.321 34.01 .00 2419 oo ET Awerage
11 EagE0_ Qo0 LEe.0& -17.9E5 74,00 E0.16 34.04 .00 34_1%5 oo 0 Peak
12 EaE0_ Qo0 44 78 -9 EF E4.00 322.8% 34.04 .00 324.1E8 100 27 Awverage
13 332 000 &l 44 -12. 56 74,00 45.823 327.70 &.36  2E_ED o0 0 Peak
14 ! 5998000 45.83 -4.17 &54.00 38.27 37.70 6.36 3Z.50 oo 275 Awverage
15 724,000 L52.95 -E21.05 74.00 40.73 3929 G6.65 33.71 o0 0 Peak
le 724000 36 2l -17.79 54,000 Z23.9% 39.E9 6.65 33.71 100 128 Awerage
17 l05z1.000 51.55 -z22.45 74.00 86.74 -5.49 T.80 34.50 o0 0 Peak
18 loEzl._000 31.42 -2ZE. 58 E4.00 6B5.61 -5.49 7.80 34_50 100 3E3 Awerage

Remark: #9 and #10 Fundamental Signal

Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC/IC TEST REPORT Report No. : FR6D2906-D

* Polarization : Vertical
m The test that passed at minimum margin was marked by the boldface in the following table.
- Level (dBuVim) Date: 2007-05-22 Time: 23:05:09

FCC CLASS-B
-fidB

n3ﬂ 224, 8. 612, 806, 1000
Frequency (MHz)
Site O3CHO4-HY
Condition: FCC CLAZ3-B Sm AMTZ7Z4 WERTICAL
EUT :Motebook
FOWER t1Z0Vac /60H=
MODEL SFR EDZ90%5
HOME t1lla THX _CHE4 SE70MHz (40MHz Turbo mode)
Over Limit Readintenna Cable Preanp nt  Table
Freq Lewvel Limit Line Lewvel Factor Los=s Factor Po=s Po=s Bemark
MHz dBuV/m dE dEuV/m dEul dEfm dE dE cI deg
1 1z4.770 34.1% -3.31 43.80 E53.86 11.30 1.8 3Z.8E5 e —--- Peak
Z ZZ4.120 36.88 -%.12 4&.00 E57.37 10.E7 1.7 3Z2.81 100 Z08 QP
3 Z81.100 3g.87 -7.33 46.00 E7.1Z 1Z.41 l.38 3Z.84 e —--- Peak
4 1 LSOk 200 40.43 -5 E7 4600 E3. 3E 17.08 Z.6E 3FzZ_&0 ] --- Peak
| Sl LEl.800 4F.90 2 -3.10 4&.00 L5237 18,74 £.78 3Z.324 e —-- Peak
g 1 g1E.700 40.13 -E5E.87 45.00 49 &1 19,94 Eo91 L3ELETE = —--— Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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Report No. : FR6D2906-D

” Level (dBuVim)

Date: 2007-05-31 Time: 05:26:40

9
FCC CLASS-B
i} -6dB
1 13
so| |1 Lt 17
| | 15 FCC CLASS-B-AV
EHZ T -6dB
21 15
16
" 1000 5500, 10600, 15400, 20200, 25000
Frequency (MHz)
Site t02CHO4-HY
Condition: FCCO CLASE-E 3m HF-ANT WERTICAL
EUT :Notehook
POWEER tlz0Vac/c0Hz
MODEL :FR EDz206
MOME :1lla TH_CHE4 SZ70MHz (40MHz Turbo mode)
Over Limit RBeadintenna Cable Preanp Ant Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MH= dBu¥/m dE dBul/m dBul dE /m dE dB CI deg
1 lesz. 000 &E.98 -11.02 74.00 £E.14 E8.E7 Z.97 33.70 oo 0 Peak
Z lesz. 000 325.84 -18.1& E4.00 328.00 E8.E7 Z.97 33.70 100 1lle Awerage
3 1230000 5570 -14. 30 ?4.00 58.9E 31.16 3.31 33.70 o0 0 Peak
4 1996000 36.78 -17.EZ2 54.00 35.84 31.30 3.34 33.70 100 341 Awverage
5 Z3E6.000 5326 -E0.74 74,00 SE.E5 30071 3.66 33,77 100 0 Peak
& Z3E6_000 31_56 -EZ.44 E54.00 30.5%5 30.71 3.66 3377 a0 122 Awerage
7 ElE0_000 57.36 -l6.64 74.00 E1.64 33.36 6.00 3474 1a0 0 Peak
g ElE0.0Qo0 44.64 -59.3&6 E54.00 38.59E 332.96 .00 34.Z4 100 Z Average
S @ EZ70.000 10E5_E0 9937 324,01 .00 32418 oo 0 Peak
100K EE70.000 &2.8Z &4.01 324.01 6.00 34,19 oo Z Average
11 EaEo_oQo0  E7.78 -le Ez 4,00 El1.8% 34.04 .00 324.15 100 0 Peak
12 5350000 45,50 -8.50 54,00 395.61  34.04 G.00 34.15 100 Z Average
13 5998._ 000 &2.6% -11.31 74.00 51.13 37.70 6.36  3E_LD 100 0 Peak
14" | 5395000 L50.46 -3.54 54.00° 33.30 37.70 6.36 3Z.50 o0 127 Average
18 77E4_ 000 EE_SE -E1.05 74,00 40.73 35_E3 G.65 33.71 a0 0 Peak
16 77E4_ 000 36.EL -17.7% EB4.00 Z3.93 39_E9 E.BE 3371 100 18 Awerage
17 1l0E32.000 E&.05 -17.595 74.00 BS1.EE -g2.49 7.80 Z24.48 100 0 Peak
12 10533, 000 3Z2.89 -21.11 E4.00 e&2.08 -2.49 7.80 324.48 oo 130 Awerages

Remark: #9 and #10 Fundamental Signal

Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC/IC TEST REPORT Report No. : FR6D2906-D

> Test Mode : Mode 11

Temperature : 27
* Relative Humidity :58

* Test Engineer : Anderson
Polarization : Horizontal

m The test that passed at minimum margin was marked by the boldface in the following table.

i Level (dBuVWim) Date: 2007-05-22 Time: 23:17:03
FCE CLASS-B
-bdB
a
A |
l]3l] 224, 8. 612, 06, 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCOC CLASS-B 3m ANTZ2724 HORIZONTAL
EUT :Motebook
POWER :120vac/ 60Hz
MODEL :FRE AD220A
MOME :1la T¥ CHEZ S5310MH=z (40MHz Turbo mode)
Owver Limit Readintenna Cable Preanp nt  Table
Freq Lewel Limit Line Lewvel Factor Los=s Factor Pos= Po=s Bemark
MH= dBuV, m dE dBuV,/m dBEuyW dE fm dE dE CIm deg
8 et 124770 38.36 -5.14 43_.E50 E3.03 11.30 1.8 3Z.85 e --— Peak
Z 224,130 23,91 -5.0% 45.00 s0.40 1057 1.75 3z2.81 oo 1o QF
3! Z80_Z90 40.55 -5.05 45.00 E9.40 1Z2.41 l.98 32E.824 s -=-— Peak
4 335.700 3%.84 -6.1l6 45.00 E57.0Z 13.E5 £.10 3E.8E —m —--— Peak
Ll 3%1.000 4E.40 -3.60 45.00 E57.51 1E5_45 .29 3E.85 i --— Peak
) 430_900 37.38 -8.62 d46.00 E1.63 16.11 .43 3z.78 R —--— Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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” Level (dBuV/m)

Date: 2007-05-31 Time: 0659:41

10
FCC CLASS-B
-GdB
1 _} 13
595 TE 05 FCC CLASS B-AV
e il -6dB
14 16
1 16
u1ﬂﬂﬂ 5500. 10600, 15400, 20200, 25000
Frequency (MHz)
Site t03CHO4-HY
Condition: FCC CLASS-B 3m HF-ANT HORIZONTAL
EUT :Notebook
POWER t120Vac /60HE
MODEL :FR EDZ306
MOME t1lla T¥_CHEZ 5310MH= (40MH= Turbo mode)
Owver Limit Beadintenna Cable Preamp Ant Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Pemark
MH=z dBuV/m dE dBul/m dBul dE/m dE dEB cm deg
1 lgg0 Qoo 57.37 -1l6.03 74.00 6&0.13 E5.E57 Z.97 33.70 100 0 Peak
z lgg0_0o00 31.7% -E2_F1 5&54.00 33.3%5 E8.E7 .97 33.70 a0 E8 Awerage
3 1336._000 E3.30 -Z0.70 74.00 GSE.36 31.30 .34 3370 1a0 0 Peak
4 1336000 324 16 -15.824 E4.00 33.ZE 31.30 .34 3Z3.TO0 100 186 Awerage
E ZIE6.000 43.50 -E4_ 10 74,00 49 .73 320,71 .66 3E.TT oo 0 Peak
& Z3E6.000 3017 -E3.83 L54.00 Z9.L56 320,71 3.66 33.77 100 ZEE Awerage
7 ElE0._Qo0 Ee. 78 -17.E2 7?4.00 E1.0&6 332.9%6 .00 32424 100 0 Peak
g 5ls50.000 44 7% -9.28 54.00 33.00 33.%6 .00 34.Z4 100 357 Awerage
9 X 5310.000 &4.64 58.87 33.99 6.00 34.22 oo 357 Average
100X S5310.000 37._34 91.38 34.03 6.00 ‘34,17 o0 0 Peak
11 E3E0_000 E3.88 -14_1F 74.00 53.53 34.04 G.00 34_15 100 0 Peak
1 E3E0_0o00 46.48 -7.52 54.00 40.53 34.04 .00 34.18 100 387 Awerage
13 £322.000 &E.14 -11.8& 74.00 E0.&2 37.60 &.36 ZE._EOD 100 0 Peak
14 ! £928_000 L0996 -32.04 E4.00 32950 32760 6.36 ZE_ED oo £3 Awerage
1lE P9Z4.000 LZ.88 -El.1lz 74.00 40.35 32,43 E.72 3363 oo 0 Peak
1e 79Z4.000 36.E5% -17.41 E54.00 Z4.06 39,43 6.7Z 33.63 100 174 Awverage
17 loeze. 000 51.1z -2Z2.88 74.00 B86.E0 -8.45 7.80 34._44 100 0 Peak
18 logze. 000 30.47 -23.53 54.00 65.55 -8.45 7.80 34.44 100 3EL Awerage

Remark: #9 and #10 Fundamental Signal

Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC/IC TEST REPORT Report No. : FR6D2906-D

* Polarization : Vertical
m The test that passed at minimum margin was marked by the boldface in the following table.
g Ve (dBUVIm) Date: 2007-05-22 Time: 23:24:18

FCC CLASS-B
-fdB

3o 224, 8. 612, 806. 1000
Frequency (MHz)
Site D O03CHO4-HY
Condition: FOC CLAZSS-B Zm ANTZ7zZ4 WERTICAL
EUT :Notehook
FOWER t1Z0Vac /60HS
MODEL tFR EDE905
HOME tlla TH_CHEZ S310MHz (40MH=z Turbo mode)
Over Limit RBeadintenna Cable Preanp Ant  Table
Freg Level Limit Line Lewvel Factor Loss Factor Po=s Pos Bemark
MH= dBuV/ m dE dBuV,/m dBuW dE fm dB dE cm deg
1 1z4.770 34.292 -3_.F1 43.80 E3.%6 11.30 1.8 3Z.8E —-—- —--- Peak
Z ZZ4.130 36.71 -%.E9 4,00 E57.EZ0 10.E7 1.7 3Z2.81 100 Z04 QP
3 Z8l.1l00 39,23 -6.77 45.00 E7.68 1z.41 l.98 3z.84 ] —--- Peak
4 1 03700 40,21 -E.79 4600 E3IEE  17.00 Z.61 3Z_&E S --- Peak
£ ! LE9.700 432.08 -F. 98 46.00 L£3.9E5 18.68 .78 3z.23 == == Peak|
[ 15,700 32.37 -7.63 46,00 47.85 19,94 Z.91 3z.23 = —--— Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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?Leuel {dBuv./m) Date: 2007-05-31 Time: 04:53:09
10
FCC CLASS-B
-6dB
15 1
sal- = z
13 15 FCC CLASS-B-AV
[ -6dB
14 1@
[: 168
‘ 1000 5800, 10600, 15400, 200200, 25000
Frequency (MHz)
Site s O3CHO4-HY
Condition: FOC CLASS-B Zm HF-ANT WERTICLL
EUT :Notebook
FOWER s 1Z0Wac /60H=
MODEL IFR gDZ905
HOME tlla TH CHeZ L5310MHz= (40MHz Turbo mode)
Over Limit Readintenna Cable Preanp Ant. Table
Freq Lewsl Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuV/m dE dBuW/ /w dEuW dBE fm dE dE CIn deg
1 166Z._ 000 &Z.80 -11.Z0 74.00 gF4.96 Z85.E7 Z.87 33.70 100 0 Peak
Z 162,000 35,27 -18.73 L54.00 37.43 Z8.E7 Z.37 33.70 100 115 Awerage
3 1996000 &l.23 -1E.77 74.00 g0.Z9 321.320 F.34 3FF.T0 100 0 Peak
4 199,000 37.14 -16.86 L54.00 36.Z0 321.320 I.34 3F.T0 100 336 Awerage
£ 23z4.000 E2.97 -F0.03 4.00 L5323 320,71 A6 3377 100 0 Peak
& 2324.000 30.86 -23.14 L5400 30.E5 30,71 a_66 3377 100 110 Awerage
7 ElEo.0o00 L57.47 -16.53 74,00 E51.75 33,96 .00 34 _F4 100 0 Peak
=] El50.000 44.79 -3%_F1 E54.00 33%.07 33.%6 6.00 34.74 10z Z Awverage
2 E310.000 B&7.82 61.96 34.03 G.00 3417 10% Z Awerage
10 @ E310.000 10Z.12 26.Z6 324.03 &.00 3417 100 0 Peak
11 E3E0.000 gE.83 -11.37 74.00 E&.74 324,04 .00 34 1F5 100 0 Peak
1z ! E3E0.000 42 B85 -E. 45 L4.00 47 65 34,04 .00 34 1F 10z 2 Awverage
1z JO01E. 000 E2.ET -E0.43 400 4,03 37.7E .36 32_E7 100 0 Peak
14 FO1E. 000 3&5.594 -17.08 L5400 5. 40 0 37.7E .36 3257 100 293 Awerage
15 10g17_ 000 54,01 -12.%% 74,00 83,10 -5.4F5 T.80 34_44 100 0 Peak
16 10617000 31.10 -Z2.%0 E54.00 6&6.1% -5.45 T.80 34.44 100 144 Awverage

Remark: #9 and #10 Fundamental Signal

Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc. Page No. : 82 0f 102
TEL : 886-2-2696-2468 Report Issued Date : Jun. 28, 2007
FAX : 886-2-2696-2255 Report Version 1 07

FCC ID : EJE-WB0050



FCC/IC TEST REPORT

Report No. :

FR6D2906-D

5.6.4 E.l.LR.P. Power

Frz\‘jll‘_'ezr;cy F'?('jdsﬁgfr:‘]?th EIRP (dBm) Over Limit (dB)  Limit (EIPR dBm)
5150.00 MHz  69.07 dBuV/m -30.93 3.93 -27.00
5350.00 MHz ~ 67.82 dBuV/m 32.18 5.18 -27.00
5150.00 MHz  64.50 dBuV/m -35.50 8.50 -27.00
5350.00 MHz  62.08 dBuV/m 37.92 -10.92 -27.00
5150.00 MHz  70.03 dBuV/m -29.97 2.97 -27.00
535000 MHz ~ 62.63 dBuV/m 37.37 -10.37 -27.00

Remark: EIRP=10*Log({10"[(Field Strength-120)/20]*distance}*2/{30*[10"(Antenna Gain/10)]}/0.001)
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5.7 Band Edges Measurement
5.7.1 Measuring Instruments

As described in chapter 6 of this test report.
5.7.2 Test Procedure

1. Set both RBW and VBW of spectrum analyzer to 1MHz with convenient frequency span
including 1MHz bandwidth from band edge.
2. The band edges was measured and recorded.
5.7.3 Test Result

Temperature : 27
Relative Humidity :58

Test Result Mode Verdict
Test Result for 802.11a band 1,11 : PASS
5.7.4 Test Data
*RBW 1 MHz Marker 1 T1 ]
*VBW 1 MHz -26.05 dBm
Ref 25 dBm *Att 20 dB *SWT 500 ms 5.149400000 GHz
offket 20|5 dB ”
—20
[ 2]
D1 12.93 dBm
Lo o~
o D2 -[7.07 dB /
- WW
1
. M/AJV‘W
—-50
—-60
—-70
|
Center 5.138 GHz 10 MHz/ Span 100 MHz
802.11a CH36
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*RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz -26.50 dBm
Ref 25 dBm *Att 20 dB *SWT 500 ms 5.350000000 GHz

Center 5.362 GHz 10 MHz/ Span 100 MHz

802.11a CH64

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz -30.89 dBm

Ref 25 dBm *Att 20 dB *SWT 500 ms 5.149800000 GHz

|

D1 13.3[7 dB

s 10 W\

D2 -[6.63 dB

Center 5.139 GHz 10 MHz/ Span 100 MHz

802.11n 20M CH36
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*RBW 1 MHz
*VBW 1 MHz
*SWT 500 ms

*Att 20 dB

[T1 ]
-32.11 dBm
5.350000000 GHz

Marker 1

L7 dB

D2\—7.29 dBj

N sld
v

Center 5.362 GHz 10 MHz/

802.11n 20M CH64

*RBW 1 MHz
*VBW 1 MHz
*SWT 500 ms

*Att 20 dB

Span 100 MHz

[T1 ]
-24.87 dBm
5.149800000 GHz

Marker 1

D1 12.4[8 dB

T

D2 -[7.52 dB

SV NPA FSVETNT B WWV

Center 5.109 GHz 20 MHz/

802.11n 40M CH38

Span 200 MHz
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*RBW 1 MHz Marker 1 [T1
*VBW 3 MHz -27.32 dBm
Ref 25 dBm *Att 20 dB *SWT 500 ms 5.350000000 GHz
offket 23[5 aB ”
—20
=
IR | D1 ,10.5/9 dBm
]
1 D \—9 41 dR
—-20
\“\4
v
L 30 b
WV\L‘WW AR A " Mok AAA A i dn
—-40
-50
- 60
-70
Center 5.392 GHz 20 MHz/ Span 200 MHz
802.11n 40M CH62
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5.8 Peak Excursion Ratio Measurement

5.8.1 Measuring Instruments

As described in chapter 6 of this test report.

5.8.2 Test Procedure

The transmitter output is connected to the spectrum analyzer. The resolution bandwidth is set to and
maintained at 1 MHz. The video bandwidth is set to 3 MHz. Trace A is set peak detector and to Max

Hold, then to View. Then the detector is readjusted to sample detector, max hold to run for 60

seconds, and the signal under this measurement condition is captured in Trace B in Accordance with
the method 3 of DA-02-2138.

The difference between the traces is investigated. The marker is placed at the frequency which shows

the largest difference. The amplitude delta between the traces at this frequency is the peak excursion.

5.8.3 Test Setup Layout

Spectrum
EUT Analyzer
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5.8.4 Test Result
Temperature : 27
Relative Humidity :58
» 802.11a Normal mode
Channel Frequency Peak Excursion Limits Mode
(MHz) (dB) (dB) Ref. No.
36 5180 7.30 13 1
48 5240 6.09 13 2
52 5260 6.95 13 3
64 5320 7.43 13 4
» 802.11n(a) 20M mode
Channel Frequency Peak Excursion Limits Mode
(MHz) (dB) (dB) Ref. No.
36 5180 8.13 13 5
48 5240 6.80 13 6
52 5260 8.53 13 7
64 5320 7.97 13 8
» 802.11n(a) 40M mode
Channel Frequency Peak Excursion Limits Mode
(MHz) (dBm) (dBm) Ref. No.
38 5190 9.69 13 9
54 5270 12.38 13 10
62 5310 11.89 13 11
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5.8.5 Test Data

Mode Ref. No.

*RBW 1 MHz Delta 2 [T2
*VBW 1 MHz 7.30 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms -2.840000000 MHz
Ooffget 2015 dB Marker| 1 [T1 l
20 T2} 9T dBm
1 5(.182720Dp00 GHz n
A h
1 PK [F10 W -
— WWWWMWWW%\
N‘m
0
-20
1 --30
--40
--50
--60
--70
Center 5.18 GHz 2 MHz/ Span 20 MHz
Date: 5.JUN.2007 18:22:06
*RBW 1 MHz Delta 2 [T2
*VBW 1 MHz 6.09 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms -4.280000000 MHz
Ooffget 20|5 dB Marker| 1 [T1 l
20 T2} 7T dBm
; 5.244400Dp00 GHz n
e o LRSIV
1 Px 10 Il AN A WM"\WWN
VIEW \
: - v N, 4
~10
l-20
2 --30
--40
--50
--60
-70
Center 5.24 GHz 2 MHz/ Span 20 MHz
Date: 5.JUN.2007 18:29:15
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*RBW 1 MHz Delta 2 [T2 ]
*VBW 1 MHz -6.95 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms 4.480000000 MHz
Ooffget 20}|5 dB Marker| 1 [T1 l
20 T2 36 dBm
1 5(.264360Pp00 GHz n
1 PK 10 A x
| - A
vEw A MN‘\W,U'E AR A T, AL
2 2R {0 \‘ e
w WI
--20
3 --30
--40
-50
--60
--70
Center 5.26 GHz 2 MHz/ Span 20 MHz
Date: 5.JUN.2007 20:23:13
*RBW 1 MHz Delta 2 [T2 ]
*VBW 1 MHz -7.43 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms 4.440000000 MHz
Ooffget 20|5 dB Marker| 1 [T1 l
20 T2 IBm

1 5.315640000 GHz n
1 10
o WWWMW e mmm
D [ N
==

10

-20

--30

--40

-70

Center 5.32 GHz 2 MHz/ Span 20 MHz

Date: 5.JUN.2007 20:24:50
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“RBW 1 MHz Delta 2 [T2 ]
*VBW 1 MHz -8.13 dB
Ref 28 dBm *Att 20 dB *SWT 500 ms -5.840000000 MHz
Oofffet 23[5 dB Marker| 1 [T1 l
1696 dBm
[2° 55 186000p00 cHz |
(SRR IORY IPHIVV RSN T TR Y MAAJ»#MA»JLAIJ\%vxlﬂA)MAA—¢)thAAJavk

S IR e TR BRIy A AT ST AN

-20

5 L-30

--40

--60

t-70

Center 5.18 GHz 2 MHz/ Span 20 MHz

Date: 11.JUN.2007 18:09:25

*RBW 1 MHz Delta 2 [T2 ]
*VBW 1 MHz -6.80 dB
Ref 28 dBm *Att 20 dB *SWT 500 ms -3.760000000 MHz
Offset 235 dB Marker| 1 [T1 l
14|84 dBm
20
1 5|.243800p00 GHz “
TEW R
LVL
2 sa*
MAXH ﬁh
H-10
H-20

6 L-30

-40

--60

t-70

Center 5.24 GHz 2 MHz/ Span 20 MHz

Date: 11.JUN.2007 18:10:11
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*RBW 1 MHz Delta 2 [T2 ]
*VBW 1 MHz -8.53 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms 3.360000000 MHz
Offget 2315 dB Marker| 1 [T1 l
20 o3 aBm
L 5|.256760p00 cuz |IEM
Lok o WMW MAPANAMNMAIANANAMMIA_gll
oz VL
Y "1,L
--10
L-20
--30
7
--40
--50
--60
--70
Center 5.26 GHz 2 MHz/ Span 20 MHz
Date: 5.JUN.2007 20:59:18
*RBW 1 MHz Delta 2 [T2 ]
*VBW 1 MHz -7.97 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms 3.240000000 MHz
Offget 2315 dB Marker| 1 [T1 l
20 TOT 86 daBm
1 5.316800p00 GHz “
1 Pr [F10 — b o PRV TN i Mok
VIEW b *H'NM WWW} A\
- Pliae " ——
d "\;‘“
-10
L-20
8 --30
--40
--50
--60
--70
Center 5.32 GHz 2 MHz/ Span 20 MHz
Date: 5.JUN.2007 21:15:01
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*RBW 1 MHz Delta 2 [T2
*VBW 1 MHz -9.69 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms -10.000000000 MHz
Offget 2315 dB Marker| 1 [T1 l
20 T2 67 aBm
5. 199840p00 cuz |IEH
¥t e
1 PR |10 i bt
2 s e
f 10
L-20
9 -30
--40
[-s0
|60
t-70
Center 5.19 GHz 4 MHz/ Span 40 MHz
Date: 11.JUN.2007 18:21:19
*RBW 1 MHz Delta 2 [T2
*VBW 1 MHz -12.38 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms -10.640000000 MHz
Offget 2315 dB Marker| 1 [T1 l
20 TOT 06 aBm
5|.280720p00 cuz |EH
1
Y
1 Pk |10
IS VY SNPWIITYY AW | PR

M

@W’“l g “‘"“\, o

N
Ei!!
i
*
‘*z—\“‘:
i 5
S

--20

i
)

--30

10

--40

t-70

Center 5.27 GHz

Date: 5.JUN.2007 21:28:54

4 MHz/

Span 40 MHz
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*RBW 1 MHz Delta 2 [T2 ]
*VBW 1 MHz -11.89 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms -11.680000000 MHz
o offket 23[5 aB Marker| 1 [T1 1 l
57.32A76[7‘OD GHz “
1 PK [F10 nw
VIEW :L:m; o v M/A‘,W A W ‘ A J Iﬂ \ “\v\
2 saf el /l,m W’JM M""I‘ LVL
m\
/o e
{
--30
11
--40
--50
l--60
--70
Center 5.31 GHz 4 MHz/ Span 40 MHz
Date: 5.JUN.2007 21:30:14
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5.9 Frequency Stability

To ensure emission at the band edge is maintained within the authorized band, those values shall be
measured by radiation emissions at upper and lower frequency points, and finally compensated by frequency

deviation as procedures below.

The EUT was operated at the maximum output power, and connected to the spectrum analyzer which is set
to maximum hold function and peak detector. The peak value of the power envelope was measured and
noted. The upper and lower frequency points were respectively measured relatively 10dB lower than the
measured peak value. The frequency deviation was calculated by adding the upper frequency point and the

lower frequency point divided by two. Those detailed values of frequency deviation are provided in table

below.

Normal mode

Low Frequency

High Frequency

Center Frequency

Frequency Staility

Frequency(MHz)
(FD) (Fh) (Fc) (ppm)
5180 5171.72 5188.28 5180 0.00
5240 5231.72 5248.32 5240.02 0.02
5260 5250.56 5269.52 5260.04 0.04
5320 5310.72 5329.44 5320.08 0.08

11n(a) 20M mode

Low Frequency

High Frequency

Center Frequency

Frequency Staility

Frequency(MHz)
(FD) (Fh) (Fc) (Ppm)
5180 5171.08 5188.92 5180 0.00
5240 5231.08 5248.92 5240 0.00
5260 5250.56 5269.5 5260.03 0.03
5320 5310.7 5329.4 5320.05 0.05

11n(a) 40M mode

Low Frequency

High Frequency

Center Frequency

Frequency Staility

Frequency(MHZz)
(Fl) (Fh) (Fe) (ppm)

5190 5171.76 5208.24 5190 0.00

5270 5251.64 5288.48 5270.06 0.06

5310 5291.64 5328.48 5310.06 0.06
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5.10 Automatically discontinue transmission

During no any information transmission, the EUT can automatically discontinue transmission and
become standby mode for power saving .The EUT can detect the controlling signal of ACK message

transmitting from remote device and verify whether it shall resend or discontinue transmission .
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5.11 Antenna Requirements

The EUT meets antenna requirement of FCC for the following reasons.

5.11.1Standard Applicable

According to FCC 47 CFR Section 15.407(a)(1)(2) ,if transmitting antennas of directional gain greater
than 6 dBi are used, both the peak transmit power and the peak power spectral density shall be

reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

5.11.2 Antenna Connected Construction

The antenna used in this product is PIFA for both WLAN and BT. The connector is I-PEX on antenna

port and it is considered to meet antenna requirement of FCC.
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5 List of Measuring Equipments Used
. e Calibration
Instrument Manufacturer Model No. Serial No. Characteristics i Due Date Remark
) Conduction
EMC Receiver R&S ESCS 30 100359 9kHz — 2.75GHz | Mar. 01, 2007 | Mar. 01, 2008
(CO04-HY)
Conduction
LISN MessTec NNB-2/16Z 99079 9kHz — 30MHz | Mar. 31, 2007 | Mar. 31, 2008
(CO04-HY)
LISN Conduction
. EMCO 3810/2NM 9703-1839 9kHz — 30MHz | Mar. 22, 2007 | Mar. 22, 2008
(Support Unit) (CO04-HY)
Conduction
RF Cable-CON UTIFLEX 3102-26886-4 CB049 9kHz — 30MHz | Apr. 20, 2007 | Apr. 20, 2008
(CO04-HY)
) Conduction
EMI Filter LINDGREN LRE-2030 2651 <450 Hz N/A N/A
(CO04-HY)
Isolation Erika Fiedler D-65396 Conduction
58 45MHz-2.15GHz N/A N/A
Transformer OHG Walluf (CO04-HY)
Spectrum ) Radiation
Agilent E4408B MY44211030 | 9KHz-26.5GHz | Oct. 05, 2006 | Oct. 04, 2007
analyzer (03CHO06-HY)
EMI Test Radiation
) R&S ESCS30 100356 9KHz-2.75GHz | Jul. 13,2006 | Jul. 12, 2007
Receiver (03CHO06-HY)
) Radiation
Bilog Antenna SCHAFFNER CBL6112B 2885 30MHz -2GHz | Nov. 20, 2006 | Nov. 19, 2007
(03CH06-HY)
Double Ridge Radiation
Com-Power AH118 10094 1G~18G Dec. 26, 2006 | Dec. 25, 2007
Horn Antenna (03CHO06-HY)
Radiation
SHF-EHF Horn |SCHWARZBECK| BBHA 9170 9170-249 14G - 40G Nov. 20, 2006 | Nov. 19, 2008
(03CHO06-HY)
- . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
- S Radiation
Pre Amplifier Mini Circuits ZKL-2 D092004-1 10~2500MHz | Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
Base Station Radiation
] R&S CMU200 106656 WCDMA Nov. 20, 2006 | Nov. 19, 2007
Simulator (03CHO06-HY)
" AMF-6F-2604 26.5GHz - Radiation
Amplifier MITEQ 923364 Jan. 22, 2007 | Jan. 22, 2008
00 40GHz (03CHO06-HY)
Radiation
Spectrum R&S FSP40 100055 9KHz — 40GHz | Jun. 23, 2006 | Jun. 23, 2007
(03CHO06-HY)
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3m Semi 30 MHz - 1 GHz Radiation
. TDK SAC-3M 03CHO4-HY Oct. 30, 2006 | Oct. 30, 2007
Anechoic 3m (03CHO4-HY)
. Radiation
Amplifier Schaffner CPA9231A 3564 9kHz -2 GHz | Aug.31, 2006 | Aug.31, 2007
(03CHO04-HY)
Spectrum Radiation
R&S FSP7 100641 9 kHz — 7GHz | Sep. 08, 2006 | Sep. 08, 2007
Analyzer (03CHO04-HY)
) Radiation
Bilog Antenna SCHAFFNER CBL6112B 2724 30 MHz - 1 GHz | Aug. 14, 2006 | Aug. 14, 2007
(03CHO04-HY)
; Radiation
Turn Table HD Deis HD 2000 420/610 0 - 360 degree N/A N/A
(03CHO4-HY)
. Radiation
Antenna Mast Chaintek 3000 Im-4m N/A N/A
(03CHO04-HY)
Suhner RG223/U Radiation
RF Cable-R03m ) CB024 30 MHz - 1 GHz | Sep. 21, 2006 | Sep. 21, 2007
Switzerland + +RG8/U (03CHO04-HY)
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6 Uncertainty of Test Site
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Contribution X
Uncertainty of
- u(x)
Probability
dB o
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence
2.26
of 95%  U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)

Contribution Uncertainty of
. Probability u(x)
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence
of 95%  U=2Uc(y) 224
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Uncertainty of Radiated Emission Measurement (1GHz ~ 40GHz)

Contribution Uncertainty of
— u(x) Ci Ci*u(x)
Probability
dB S
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR T'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2= 0.194
Uncertainty=20log(1-I"'1*T"2*T"3)
Combined standard uncertainty 2.36
Uc(y)
Measuring uncertainty for a level
4.72
of confidence of 95%  U=2Ue(y)
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APPENDIX A. External Photographs of EUT

6D2906
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